Spare parts list
Liste pieces |
Lista ricambi e tabella spargimento

MODEL PD/PDS







REF. DESCRIZIONE QUANTITA
1 VITE M 5% 25 3
2 DADO M 8 6
3 DISCO REGOLATORE (S) 1
4 DISCO REGOLATORE () 1
5 VITE 6 x 70 C. PIANA 4
6 SCATOLA PROTEZIONE 1
7 DADO M 12 4
10 VITE 12 x 50 2
11 BIELLA 1
12 RONDELLA 30 x52 x 6,5 1
13 CUSCINETTO 6205 3
14 DISTANZIALE 1
16 SCATOLA 1
18 COPPIGLIA E 25 1
19 CONO 1
20 VOLANO 1
21 DADO M 10 2
22 CUSCINETTO 6010 2RS 1
23 POSIZIONATORE 1
24 VITE TESTA CONICA 2
25 LEVA 1
27 CUSCINETTO 60009 2RS 1
28 SUPPORTO 1
29 AMMORTIZZATORE 1
30 PARAPOLVERE 1
31 RONDELLA D 35 1
32 SPINA ELASTICA D8 x 60 1
33 TAPPO 2
34 VITE 12 x 30 2
35 RONDELLA 40x 12 8 2
36 CUSCINETTO 6206 3
38 PARAPOLVERE 1
39 CONO 1
42 DADO M 6 4
46 VITE 8 x 25 6
47 VITE 12 x 70 2
48 AGITATORE 1
50 GUARNIZIONI IN NYLON 1
51 GUARNIZIONI INFERIORE IN NYLON 1
59 SPINA ELASTICA 5 x 60 1
60 COPPIGLIA 1 52 1
61 INGRASSATORE 3/8 SAE DRITTO 1
62 INGRASSATORE 3/8 SAE | 90° 3
63 INGRASSATORE 1/4 W DRITTO 1
64 RONDELLA 35 x 56 x 5,8 2
65 CONO PLASTICO 1
66 | SUPPORTO TUBO 2
67 TUBO PENDOLARE 1
68 SUPPORTO 1
69 ORECCHIA SPANDITRICE 1
70 VITE 8x 20 2
71 DADO M 5 5
72 ALBERO 1
73 DADO 2 MEDIO 1
74 SCATOLA REGOLATORE 2
75 REGOLATORE 1
76 SUPPORTO PROTEZIONE 1
77 PROTETTORE 2

2

SPINA ELASTICA 5




